
 

Bypass Tray BY3000 
(D370) 

 



 

 

 

  1.By-Pass Tray 1 (D370) .........................................  2 

  2.By-Pass Tray 2 (D370) .........................................  4 

 Parts Index ..............................................................  8 

Bypass Tray BY3000 (D370) 
 

PARTS CATALOG 
 

This catalog gives the numbers and names of parts on this machine. 

 

CONTENTS 

 

October ,19 ' 2007 



2 

 

1.By-Pass Tray 1 (D370) 

5

3

101
101

21

4

101

18

21

16

6 7 8

9

101 10

11

12

13

14

18

15
16

20
18

16

8

17

23
22

101

101

101

101

101

19

 



3 

 1 B039 2631  Front Side Fence 1 

 2 B039 2628  Bottom Plate Pad 1 

 3 B039 2632  Rear Side Fence 1 

 4 B039 2630  Tray Bottom Plate 1 

 5 B039 2638  Rack - Rear Side Fence 1 

 6 B039 2637  Rack - Front Side Fence 1 

 7 D010 2639  Gear - 16Z 1 

 8 AA06 3643  Spring - By-pass Feed Table 2 

 9 AW50 0034  Paper Size Sensor 1 

 10 B039 2629  Stay - Tray Bottom Plate 1 

 11 B039 2620  Paper Guide - Extension 1 

 12 B039 2621  Paper Guide 1 

 13 B121 2617  Magnet Catch - By-Pass Feed 1 

 14 D370 2619  Cover - Manual Feed Table 1 

 15 D370 2784  Lever:Rising Tray 1 

 16 B259 2786  Lever Shaft 3 

 17 D370 2633  Decal:Manual Feed:Paper Set 1 

 18 5447 2681  Snap Ring 3 

 19 D370 2601  Manual Feed Table Ass'y 1 

 20 D370 4504  Front Link - Manual Feed 1 

 21 D370 4505  Raer Link - Manual Feed 1 

 22 D019 1370  Cap - Duplex Connector 1 

 23 D370 2701  Decal:Side Fence 1 

 

 

 

 

 

 

 

 

 

 

 

 

 101 0451 3008N Tapping Screw - M3x8  

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

1.By-Pass Tray 1 (D370) 

O'Brien
Item 23
PCIL: November 2009

O'Brien
Item 9
PCIL: May 2010



4 

 

 

2.By-Pass Tray 2 (D370) 

101

101

1

2

4 3

6
5

20

105
107

19

7

8

102

102

9

101

10

101

101

103

16

15

18

107
105

14
105

103
17

106

13

102

102

104

12

11

 



5 

 1 D370 4501  Upper Guide Plate - Manual Feed 1 

 2 B039 2610  Bracket - Paper End Sensor 1 

 3 GW02 0020  Photointerruptor:LG248NL1 1 

 4 D370 5268  Interface Harness - Sensor 1 

 5 D370 2611  Feeler - Manual Feed 1 

 6 AA06 6343  Spring - Paper End Sensor 1 

 7 D010 4650  Separation Pad:Ass'y 1 

 8 B043 4685  Spring - 2.8N 1 

 9 D370 2645  Lower Guide Plate - Manual Feed 1 

 101 0450 3008N Tapping Screw - M3x8  

 102 0451 3008N Tapping Screw - M3x8  

 103 0451 3010N Tapping Screw:3x10  

 104 0353 0050N Screw-M3x5  

 105 0720 0040E Retaining Ring - M4  

 106 1105 0488  Harness Clamp  

 107 0805 3480  Bushing - 6MM  

 

 

 10 D370 4506  Bracket - Manual Feed 1 

 11 D370 5267  Harness - Manual Feed 1 

 12 D370 4720  Stepping Motor - Manual Feed 1 

 13 D370 4705  Bracket - Stepping Motor 1 

 14 D370 4715  Gear - Manual Feed 1 

 15 B043 4688  Pad:13x26 1 

 16 D370 4502  Front Holder - Manual Feed 1 

 17 D370 4503  Rear Holder - Manual Feed 1 

 18 D370 4590  Cover - Manual Feed 1 

 19 D370 2646  Drive Shaft - Manual Feed 1 

 20 AF03 1058  Roller:Manual Feed 1 

 

 

 

 
 
 
 
 
 
 
 
 
 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

2.By-Pass Tray 2 (D370) 

O'Brien
Item 11
RTB 1

O'Brien
Item 106
MB 1



 

Parts Index 



8 

D370 2601  Manual Feed Table Ass'y   3 -  19 

D370 2611  Feeler - Manual Feed   5 -   5 

D370 2619  Cover - Manual Feed Table   3 -  14 

D370 2633  Decal:Manual Feed:Paper Set   3 -  17 

D370 2645  Lower Guide Plate - Manual Feed   5 -   9 

D370 2646  Drive Shaft - Manual Feed   5 -  19 

D370 2701  Decal:Side Fence   3 -  23 

D370 2784  Lever:Rising Tray   3 -  15 

D370 4501  Upper Guide Plate - Manual Feed   5 -   1 

D370 4502  Front Holder - Manual Feed   5 -  16 

D370 4503  Rear Holder - Manual Feed   5 -  17 

D370 4504  Front Link - Manual Feed   3 -  20 

D370 4505  Raer Link - Manual Feed   3 -  21 

D370 4506  Bracket - Manual Feed   5 -  10 

D370 4590  Cover - Manual Feed   5 -  18 

D370 4705  Bracket - Stepping Motor   5 -  13 

D370 4715  Gear - Manual Feed   5 -  14 

D370 4720  Stepping Motor - Manual Feed   5 -  12 

D370 5267  Harness - Manual Feed   5 -  11 

D370 5268  Interface Harness - Sensor   5 -   4 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

B039 2610  Bracket - Paper End Sensor   5 -   2 

B039 2620  Paper Guide - Extension   3 -  11 

B039 2621  Paper Guide   3 -  12 

B039 2628  Bottom Plate Pad   3 -   2 

B039 2629  Stay - Tray Bottom Plate   3 -  10 

B039 2630  Tray Bottom Plate   3 -   4 

B039 2631  Front Side Fence   3 -   1 

B039 2632  Rear Side Fence   3 -   3 

B039 2637  Rack - Front Side Fence   3 -   6 

B039 2638  Rack - Rear Side Fence   3 -   5 

B043 4685  Spring - 2.8N   5 -   8 

B043 4688  Pad:13x26   5 -  15 

B121 2617  Magnet Catch - By-Pass Feed   3 -  13 

B259 2786  Lever Shaft   3 -  16 

D010 2639  Gear - 16Z   3 -   7 

D010 4650  Separation Pad:Ass'y   5 -   7 

D019 1370  Cap - Duplex Connector   3 -  22 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Parts Index 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No. 

Part No. 



9 

AA06 3643  Spring - By-pass Feed Table   3 -   8 

AA06 6343  Spring - Paper End Sensor   5 -   6 

AF03 1058  Roller:Manual Feed   5 -  20 

AW50 0034  Paper Size Sensor   3 -   9 

GW02 0020  Photointerruptor:LG248NL1   5 -   3 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

0353 0050N Screw-M3x5   5 - 104 

0450 3008N Tapping Screw - M3x8   5 - 101 

0451 3008N Tapping Screw - M3x8   3 - 101 

0451 3008N Tapping Screw - M3x8   5 - 102 

0451 3010N Tapping Screw:3x10   5 - 103 

0720 0040E Retaining Ring - M4   5 - 105 

0805 3480  Bushing - 6MM   5 - 107 

1105 0488  Harness Clamp   5 - 106 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No. 

Part No. 



10 

5447 2681  Snap Ring   3 -  18 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No. 

Part No. 


	1.By -Pass Tray 1 (D370)  
	2.By -Pass Tray 2 (D370)  
	Parts Index 

